



Thermal
Fire
Corrosion

Call us for more information at 604-576-2212

TEST RESULTS

FLAME SPREAD

Testing was completed by Intertek Testing Services NA LTD., a certified independent testing laboratory.

SafeCoat® Clear II was applied at a rate of 200 sq. ft. per gallon to 3/8" Douglas Fir plywood and exhibited the following Flame Spread Index (FSI) and Smoke Developed Index (SDI) when tested in accordance with **ASTM E-84-09; Standard Test Method for Surface Burning Characteristics of Materials.**

Sample	FSI	SDI
SafeCoat® Clear II applied to Douglas Fir plywood	15	220